
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



TCEQ-20972 (11/08/2024)  Page 1 of 2 
[...]
10. Formation (Injection Zone) Water Chemistry (Background levels) TDS, etc. 

Attach as Attachment G. 

11. Injection Fluid Chemistry in PPM at point of injection 

Attach as Attachment H. 

12. Lowest Known Depth of Ground Water with < 10,000 PPM TDS: Click to enter text. 

13. Maximum injection Rate/Volume/Pressure: Click to enter text. 

14. Water wells within 1/4 mile radius (attach map as Attachment I): Click to enter text. 

15. Injection wells within 1/4 mile radius (attach map as Attachment J): Click to enter 
text. 

16. Monitor wells within 1/4 mile radius (attach drillers logs and map as Attachment 
K): Click to enter text. 

17. Sampling frequency: Click to enter text. 

18. Known hazardous components in injection fluid: Click to enter text. 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 66 of 66 

Section 5. Site History 

1. Type of Facility: Click to enter text. 

2. Contamination Dates: Click to enter text. 

3. Original Contamination (VOCs, TPH, BTEX, etc.) and Concentrations (attach as 
Attachment L): Click to enter text. 

4. Previous Remediation (attach results of any previous remediation as attachment M): 
Click to enter text. 

NOTE:  Authorization Form should be completed in detail and authorization given by the 
TCEQ before construction, operation, and/or conversion can begin.  Attach additional 
pages as necessary. 

Class V Injection Well Designations 

5A07 Heat Pump/AC return (IW used for groundwater to heat and/or cool buildings) 
5A19 Industrial Cooling Water Return Flow (IW used to cool industrial process equipment) 
5B22 Salt Water Intrusion Barrier (IW used to inject fluids to prevent the intrusion of salt 

water into an aquifer) 
5D02 Storm Water Drainage (IW designed for the disposal of rain water) 
5D04 Industrial Stormwater Drainage Wells (IW designed for the disposal of rain water 

associated with industrial facilities) 
5F01 Agricultural Drainage (IW that receive agricultural runoff) 
5R21 Aquifer Recharge (IW used to inject fluids to recharge an aquifer) 
5S23 Subsidence Control Wells (IW used to control land subsidence caused by ground water 

withdrawal) 
5W09 Untreated Sewage  
5W10 Large Capacity Cesspools (Cesspools that are designed for 5,000 gpd or greater) 
5W11 Large Capacity Septic systems (Septic systems designed for 5,000 gpd or greater) 
5W12 WTTP disposal 
5W20 Industrial Process Waste Disposal Wells 
5W31 Septic System (Well Disposal method) 
5W32 Septic System Drainfield Disposal 
5X13 Mine Backfill (IW used to control subsidence, dispose of mining byproducts, and/or fill 

sections of a mine) 
5X25 Experimental Wells (Pilot Test) (IW used to test new technologies or tracer dye studies) 
5X26 Aquifer Remediation (IW used to clean up, treat, or prevent contamination of a USDW) 
5X27 Other Wells 
5X28 Motor Vehicle Waste Disposal Wells (IW used to dispose of waste from a motor vehicle 

site - These are currently banned) 
5X29 Abandoned Drinking Water Wells (waste disposal) 
 

 



 

 

 

 

 

 

 

 

LAGO BELLO M.U.D. No. 1A 

WWTP DISCHARGE RENEWAL APPLICATION  

PERMIT No. WC0015903001 

 

ATTACHMENT 6 

 

Original USGS Map 

for 

Admin Report Section 13 

SPIF Section 5 

  

nchau
1st Page Ltr - 300



2500 Tanglewilde Street, Suite 480
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR REPRESENTATION OF
INTENDED USE DESIGN OR PROPOSED IMPROVEMENTS
ARE MADE HEREIN. ALL PLANS FOR LAND OR FACILITIES

ARE SUBJECT TO CHANGE WITHOUT NOTICE.

LAGO BELLO MUD No.1
RENEWAL TPDES APPLICATION

USGS QUAD MAP- HIGHLANDS AUG. 2025

AutoCAD SHX Text
PROPOSED  LAGO BELLO MUD No.1 WWTP

AutoCAD SHX Text
DISCHARGE 001

AutoCAD SHX Text
APPLICANTS  PROPERTY  BOUNDARY

AutoCAD SHX Text
1 MILE RADIUS

AutoCAD SHX Text
TERMINUS  3 STREAM MILES

AutoCAD SHX Text
LAGO BELLO MUD NO.1 BOUNDARY

AutoCAD SHX Text
0

AutoCAD SHX Text
Graphic Scale in Feet

AutoCAD SHX Text
2000'

AutoCAD SHX Text
1000'

AutoCAD SHX Text
2000'

bahrendsen
Text Box
This needs to be the original map without us doctoring with our informatoin, that is then marked on



2500 Tanglewilde Street, Suite 480
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR REPRESENTATION OF
INTENDED USE DESIGN OR PROPOSED IMPROVEMENTS
ARE MADE HEREIN. ALL PLANS FOR LAND OR FACILITIES

ARE SUBJECT TO CHANGE WITHOUT NOTICE.

LAGO BELLO MUD No. 1
NEW TPDES APPLICATION

USGS QUAD MAP- CROSBY 05-2020

AutoCAD SHX Text
1 MILE RADIUS

AutoCAD SHX Text
LAGO BELLO MUD NO. 1  BOUNDARY

AutoCAD SHX Text
0

AutoCAD SHX Text
Graphic Scale in Feet

AutoCAD SHX Text
2000'

AutoCAD SHX Text
1000'

AutoCAD SHX Text
2000'



 

 

 

 

 

 

 

 

LAGO BELLO M.U.D. No. 1A 

WWTP DISCHARGE RENEWAL APPLICATION  

PERMIT No. WC0015903001 

 

ATTACHMENT 7  

 

Buffer Zone Map 

for 

Technical Report 1.0 Section 6.B 

  

nchau
1st Page Ltr - 300



2500 Tanglewilde Street, Suite 300
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR
REPRESENTATION OF INTENDED USE DESIGN

OR PROPOSED IMPROVEMENTS ARE MADE
HEREIN. ALL PLANS FOR LAND OR FACILITIES
ARE SUBJECT TO CHANGE WITHOUT NOTICE.

LA
G

O
 B

EL
LO

 M
U

D
 1

A 
W

W
TP

AT
TA

C
H

M
EN

T 
7.

0:
 B

U
FF

ER
 Z

O
N

E

RE
NE

W
AL

 T
PD

ES
 P

ER
M

IT
 A

PP
LI

CA
TI

ON

SEPT. 2025

AutoCAD SHX Text
ex. service rack w/ 600a ats

AutoCAD SHX Text
ex. 10'-0" lift station

AutoCAD SHX Text
FUT. 0.30 MGD PHASE IV

AutoCAD SHX Text
FUT. 12'-0" LIFTSTATION

AutoCAD SHX Text
ex. swale

AutoCAD SHX Text
PLAT BOUNDARY/  ex. chain link fence

AutoCAD SHX Text
PLAT BOUNDARY/ ex. chain link fence

AutoCAD SHX Text
property boundary/ ex. chain link fence

AutoCAD SHX Text
PLAT BOUNDARY/  ex. chain link fence

AutoCAD SHX Text
PROP. AERATION

AutoCAD SHX Text
PROP. DIGESTER

AutoCAD SHX Text
ex. aeration

AutoCAD SHX Text
ex. aeration

AutoCAD SHX Text
ex. aeration

AutoCAD SHX Text
ex. clarifier

AutoCAD SHX Text
ex. cl2 contact basin

AutoCAD SHX Text
ex. mh to outfall HC Project No. 22061604

AutoCAD SHX Text
ex. 600a pole-mounted transformer

AutoCAD SHX Text
ex. 250kw generator

AutoCAD SHX Text
FUT. GENERATOR/ ATS w/ SERVICE RACK

AutoCAD SHX Text
FUT. 0.30 MGD PHASE III

AutoCAD SHX Text
EX. 150' SAN BUFFER ZONE 

AutoCAD SHX Text
PHASE 6 SF RESIDENTIAL 15.35 AC.

AutoCAD SHX Text
FUT. HEADWORK PH. 3

AutoCAD SHX Text
FUT. BLOWER/ EQUIPMENT PAD

AutoCAD SHX Text
0

AutoCAD SHX Text
Graphic Scale in Feet

AutoCAD SHX Text
50'

AutoCAD SHX Text
25'

AutoCAD SHX Text
50'



 

 

 

 

 

 

 

 

LAGO BELLO M.U.D. No. 1A 

WWTP DISCHARGE RENEWAL APPLICATION  

PERMIT No. WC0015903001 

 

ATTACHMENT 8 

 

Process Flow Diagram 

for 

Technical Report 1.0 Section 2.C 

  

nchau
1st Page Ltr - 300



2500 Tanglewilde Street, Suite 480
Houston, Texas 77063

t: 281.306.0240 | www.odysseyeg.com
TBPE No. F-17637

DISCLAIMER: NO WARRANTY OR
REPRESENTATION OF INTENDED USE DESIGN

OR PROPOSED IMPROVEMENTS ARE MADE
HEREIN. ALL PLANS FOR LAND OR FACILITIES
ARE SUBJECT TO CHANGE WITHOUT NOTICE.

LA
G

O
 B

EL
LO

 M
U

D
 1

A
 W

W
TP

A
TT

A
C

H
M

EN
T 

8.
0:

 P
R

O
C

ES
S 

FL
O

W
 D

IA
G

R
A

M

RE
NE

W
AL

 T
PD

ES
 P

ER
M

IT
 A

PP
LI

CA
TI

ON

AUGUST 2025

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
S

AutoCAD SHX Text
SCUM

AutoCAD SHX Text
WASTE  ACTIVATED  SLUDGE 

AutoCAD SHX Text
WAS

AutoCAD SHX Text
RETURN  ACTIVATED  SLUDGE 

AutoCAD SHX Text
RAS

AutoCAD SHX Text
SLUDGE  LINE

AutoCAD SHX Text
SL

AutoCAD SHX Text
RAW  SEWAGE

AutoCAD SHX Text
RS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR  PIPING

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
PROCESS FLOW DIAGRAM

AutoCAD SHX Text
CHLORINE CONTACT BASIN

AutoCAD SHX Text
AERATION BASIN

AutoCAD SHX Text
CLARIFIER

AutoCAD SHX Text
RS

AutoCAD SHX Text
Q  0.9 MGD

AutoCAD SHX Text
A

AutoCAD SHX Text
P

AutoCAD SHX Text
Q  3.6 MGD

AutoCAD SHX Text
M

AutoCAD SHX Text
TO  DISPOSAL

AutoCAD SHX Text
DIGESTER

AutoCAD SHX Text
Q  0.9 MGD

AutoCAD SHX Text
A

AutoCAD SHX Text
P

AutoCAD SHX Text
Q  3.6 MGD

AutoCAD SHX Text
INFLUENT

AutoCAD SHX Text
SPLITTER BOX

AutoCAD SHX Text
SUPERNATANT RETURN

AutoCAD SHX Text
SLUDGE MEASUREMENT

AutoCAD SHX Text
RAS AIR

AutoCAD SHX Text
SCUM  AIR LIFT

AutoCAD SHX Text
STILLING  WELL

AutoCAD SHX Text
AIR  DIFFUSERS

AutoCAD SHX Text
CLARIFIER INFLUENT

AutoCAD SHX Text
AIR DROP  PIPES

AutoCAD SHX Text
RAS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR DIFFUSERS

AutoCAD SHX Text
AIR DROP PIPES

AutoCAD SHX Text
WAS

AutoCAD SHX Text
SCUM RETURN (INTERMITTENT)

AutoCAD SHX Text
S

AutoCAD SHX Text
CLARIFIER EFFLUENT

AutoCAD SHX Text
AIR DIFFUSERS

AutoCAD SHX Text
90° V-NOTCH WEIR

AutoCAD SHX Text
TO CHLORINATOR

AutoCAD SHX Text
FLOWMETER

AutoCAD SHX Text
FLOW RECORDER

AutoCAD SHX Text
AIR DROP PIPE

AutoCAD SHX Text
CHLORINE

AutoCAD SHX Text
EFFLUENT

AutoCAD SHX Text
AUTOMATIC SWITCHOVER CHLORINATOR CONTROL PANEL

AutoCAD SHX Text
VACUUM REGULATORS W/ ROTOMETERS

AutoCAD SHX Text
CHLORINE GAS CYLINDERS

AutoCAD SHX Text
SCALE

AutoCAD SHX Text
BAR SCREEN

AutoCAD SHX Text
SLUDGE MEASUREMENT

AutoCAD SHX Text
2 - BLOWERS  (1-DUTY, 1-STAND-BY)

AutoCAD SHX Text
LICENSED SLUDGE HAULER (DIGESTED SLUDGE, 1% TO 2% SOLIDS)

AutoCAD SHX Text
FINAL EFFLUENT

AutoCAD SHX Text
INFLUENT LIFT STATION

AutoCAD SHX Text
N.T.S.

AutoCAD SHX Text
RETURN ACTIVATED SLUDGE (RAS)

AutoCAD SHX Text
NaHSO

AutoCAD SHX Text
3

AutoCAD SHX Text
DECHLORINATION SODIUM BISULFATE



 

 

 

 

 

 

 

 

LAGO BELLO M.U.D. No. 1A 

WWTP DISCHARGE RENEWAL APPLICATION  

PERMIT No. WC0015903001 

 

ATTACHEMENT 9 

 

Site Drawing 

for 

Technical Report 1.0 Section 3 

 

 

 

  

nchau
1st Page Ltr - 300





 

 

 

 

 

 

 

 

LAGO BELLO M.U.D. No. 1A 

WWTP DISCHARGE RENEWAL APPLICATION  

PERMIT No. WC0015903001 

 

ATTACHEMENT 10 

 

Unit Sizing 

 

  

nchau
1st Page Ltr - 300



Attachment 6 

Technical Report 1.0, Section 2.B 

Treatment Units – Number and Sizes 

 

Existing Phase 1 – 0.15 mgd 

Unit Number of Units Dimensions 

Aeration Basin 2 12’ W x 10.67’ SWD x 52’L 

Digester Basin 1 12’ W x 10.67’ SWD x 52’L 

Final Clarifier* 1 40’ DIA x 10’ SWD 

Chlorine Contact Basin* 1 12’ W x 8.5’ SWD x 22’L 

 

 

Interim Phase 2 – 0.30 mgd 

Unit Number of Units Dimensions 

Aeration Basin 4 12’ W x 10.67’ SWD x 52’L 

Digester Basin 2 12’ W x 10.67’ SWD x 52’L 

Final Clarifier* 1 40’ DIA x 10’ SWD 

Chlorine Contact Basin* 1 12’ W x 8.5’ SWD x 22’L 

*Final Clarifier and Chlorine Contact Basin are sized to accommodate Phase 1 and Phase 2 

 

 

Final Phase – 0.90 mgd 

Unit Number of Units Dimensions 

Aeration Basin 10 12’ W x 10.67’ SWD x 52’L 

Digester Basin 5 12’ W x 10.67’ SWD x 52’L 

Final Clarifier* 3 40’ DIA x 10’ SWD 

Chlorine Contact Basin* 3 12’ W x 8.5’ SWD x 22’L 

Ultimate Phase will consist of three identical trains with a common headworks with mechanical fine 

screen. 

nchau
Nhan Text Box
10



 

 

 

 

 

 

 

 

LAGO BELLO M.U.D. No. 1A 

WWTP DISCHARGE RENEWAL APPLICATION  

PERMIT No. WC0015903001 

 

ATTACHMENT 11 

 

Lab Report 

for 

Summary of Application (PLS) 

  

nchau
1st Page Ltr - 300



E A S T E X
ENVIRONMENTAL LABS INC.

P.O. Box 1089 Coldspring Tx 77331

Website:  eastexlabs.com

Email:  eastexlab@eastex.net

Tel: 936 653 3249

Lago Bello Mud 1A

Municipal District Services,
406 W Grand Pkwy S, Ste 260

Katy, TX 77494

NELA
T N I

LABOR

LABORATORY ANALYT ICAL  REPORT

Project Lago Bello MUD 1A Short Permit Renewal

Sample Site: Eff luent

S a m p l e G r
Sample Matrix: W a t e r

Client Matrix: W a t e r

Analyte

Chlorine 3 .

Alkalinity 8 4 .

Ammonia as N <0.1

CBOD 5 < 2 .

Chloride 9 4 .

Conductivity 907

E col i  IDEXX

Nitrate as N

Sulfate 26.0 4 .

T D 1 0 .

Resul

Reporting

Limit

0 .

20.0

0 .

2 .

5.0

1 0 .

<

37.4 0 . 0

6 3

TKN 1 .

Total Phosphorus 5 . 4
6

TSS

1.0

0.0600

1 .2 .

Sample Number:

5300655-01

Units

Nelac

Statu Batch

m g /
L

N

mg/L

mg/L

B5G7263

mg CaCO3/L B5G8149

B5G7330

B5G7300

B5G7514

mg/L B5G7265

umhos/cm

@ 2 5

mpn/100ml B5G7367

B5G7265

A B5G7265

B5G7509

A B5G7344

B5G7771

B5G7297

m g /

mg/L

mg/L

m g /

mg/L A

mg/L A

Collector: C J
Sampled 07 /21 /2025  12 :30

Received: 07/21/2025 15:52

Analyzed Analyst Method N o t e

07/21/2025 12:15

07/29/2025 15:05

CJO SM 4500 CI F

KRH SM 2320  B

07/23/2025 13:16 HRL SM 4500 NH3 G 2

07/22/2025 07:22 MAC SM 5210 B 1 ,

07/21/2025 18:06 KLJ

07/24/2025 08:33

EPA 300.0

A R B SM 2510 B

07/21/2025 16:00 MEB Colilert 18

07/21/2025 18:06 KLJ

07/21/2025 18:06 K L EPA 300.0

07/24/2025 08:10 ARB SM 2540 C

07/23/2025 10:00 SJC EPA 351.2

07/28/2025 15:23

07/22/2025 14:35

EPA 300.0

ALC EPA 200 .7

FRR SM 2540 D

Eastex  Env i ronmenta l  Labora to ry  - The results in this report apply to the samples analyzed in accordance with the chain of custody
This analytical report must be reproduced in its Alkal in i ty t i t rated to pH 4.5

*NELAC Status: A=Accredited, N=Accreditation not offered, O=Not Accredited, P=Approved

Coldspring All Inclusive YesQC.rpt Rev 7:

Report Date:08/01/25 13:54

Page 1 of



E A S T E X
ENVIRONMENTAL LABS INC.

P.O. Box 1089 Coldspring Tx 77331
Website:  eastexlabs.com

Emai l :  eastex lab@eastex.net

Tel: 936 653 3249

Lago Bello Mud 1A

Municipal District Services, LLC.

406 W Grand Pkwy S, Ste
Katy, TX 77494

EPA 300.0 - Quality Control

Eastex Environmental Laboratory - Coldspring

Analyt

Batch B5G7265 - No Prep

Blank (B5G7265-BLK1)

Chlorid N

Nitrate as N

Sulfate N

L C S
Chloride 2 3 .

Nitrate as N

Sulfate 1 8 .

Matrix Spike (B5G7265-MS1)

Chloride

Nitrate as 7.2722

Sulfat 9 2 .

Matrix Spike Dup (B5G7265-
Chlorid

Nitrate as

Sul fat

Batch B5G7297 - No Prep

Blank (B5G7297-BLK1)

T S

Duplicate (B5G7297-DUP1)

T S

Resul

Reporting

Limit U n i t

5 . mg/L

0 . 0 m g /

4 . mg/L

m g / L

1.46 mg/L

mg/L

Source: 5300642-01

1 1 5 . mg/L

0 . 0 mg/L

4 .
0

mg/L

Source: 5300642-01

1 1
9

7.3982

5 .

0 . 0 mg/L

mg/L

93.6 4 .
0

mg/L

ND 1

Source: 5300054-01

mg/L

1 8 1 . mg/L

S p i k
Level

Source

Result %REC

Prepared & Analyzed: 07/21/25

Prepared & Analyzed: 07/21/25

2 5 . 92.

1 . 5 9 7 . 90-110

91.62 0 .

Prepared & Analyzed: 07/21/25

1 2 2.18 9 1 .

7 , 5 0.029 9 6 .

1 0
0

N D 9 2 .

Prepared & Analyzed: 07/21/25

1 2

7 . 5

2 . 1 93 .

9 8 .0.0291

N D1 0 93.6

Prepared & Analyzed: 07/22/25

Prepared & Analyzed: 07/22/25

1 8

M I L A
T N I

LABOR

%REC

Limits RPD

RPD

L i m i t Notes

90-110

90-110

80-120

80-120

80-120

80-120 1 . 5 2
0

80-120

80-120 1 . 2
1

2
0

1 . 7 2
0

3.28 1

Eastex Environmental Laboratory - Coldspring The results in this report apply to the samples analyzed in accordance with the chain of custody
d o c u m e n t .
This analytical report must be reproduced in its Alkal in i ty t i t rated to pH 4.5

*NELAC Status: A=Accredited, N=Accreditation not offered, O=Not Accredited, P=Approved

Coldspring All Inclusive YesQC.rpt Rev 7:

Report Date:08/01/25 13:54

Page 2 of



P.O. Box 1089 Coldspring Tx 77331
Website:  eastexlabs.com

Emai l :  eastex lab@eastex.net

Tel: 936 653 3249

E A S T E X
ENVIRONMENTAL LABS INC.

Lago Bello Mud 1A

Municipal District Services, LLC.

406 W Grand Pkwy S, Ste 260

Katy, TX 77494

N E
L A
PN E L AREDITED

T N I

LABOR

SM 5210 B - Quality Control

Eastex Environmental Laboratory - Coldspring

Analyte

Batch B5G7300 - No Prep

Blank (B5G7300-BLK1)

CBOD 5

LCS (B5G7300-BS1)

C B O D 1 5

Duplicate (B5G7300-DUP1) Source: 5300060-01

2 .C B O D

Batch B5G7330 - No Prep

1 . 0

Blank (B5G7330-BLK1)

Ammonia as N

LCS (B5G7330-BS1)

Ammonia as N

Matrix Spike (B5G7330-MS1) Source: 5290214-01

0
.

mg/LAmmonia as N 7 .

Matrix Spike Dup (B5G7330-MSD1) Source: 5290214-01

Ammonia as N 7 .

Batch B5G7344 - SM 4500 Norg C